
F7LE COPY 

Papers Presented Do 

at 
I— 
en 

First Ontario 

INDUSTRIAL 

WASTE 

Conference 

June 15th, 16th, 17th, 18th 

1954 

SPONSORED BY 

THE POLLUTION CONTROL BOARD 

OF ONTARIO 

AT THE 

Ontario Agricultural College 

Guelpb, Ontario. 



Copyright Provisions and Restrictions on Copying: 

This Ontario Ministry of the Environment work is protected by Crown copyright 
(unless otherwise indicated), which is held by the Queen's Printer for Ontario. It 
may be reproduced for non-commercial purposes if credit is given and Crown 
copyright is acknowledged. 

It may not be reproduced, in all or in part, for any commercial purpose except 
under a licence from the Queen's Printer for Ontario. 
[...]
FLUME WATER 2,600 210 800—4,300 4.5 

PULP SCREEN WATER: 
BOTTOM DUMP CELL—TYPE DIFFUSER.. 240 980 530 2.0 SIDE DUMP CELL—TYPE DIFFUSER.... 1,420 500 620 5.9 CONTINUOUS 400 910 1,020 3.0 

PULP PRESS 180 1,710 420 2.6 
Ut PULP SILO DRA1NAGE....... 210 7,000 270 $2.3 

LIME CAKE LAGOON 75 1,420 450 0.89 
BAROMETRIC CONDENSER WATER.,....•, 2,000 40 0.61 

WATER—TRANSPORTED PULP IN LIEU OF MECHANICAL CONVEYOR. 



- 54 — 

PULP SCREEN WATER 

PULP StREEN WATER IS DRAINED FROM THE PULP 

THROUGH A SCREEN. IT IS COMPRISED OF WATER CONTAINED IN 

EACH CELL WHEN IT IS ISOLATED FROM THE DIFFUSION CIRCUIT FOR 

PLUS WATER USED TO FLUSH OUT THE CELLS, AND IN 

CERTAIN CASES, WATER ADDED TO CREATE A PULP SUSPENSION, OR- 

GANIC MATERIAL IN COLLOIDAL SUSPENSION, AND A COMPARATIVELY 
LARGE AMOUNT OF SUGAR AND OTHER ORGANIC MATERIAL IN SOLUTION. 
THE SUCROSE CONTENT MAY BE EXPECTED TO VARY BETWEEN 300 TO 

600 A SMALL AMOUNT OF SAND FROM THE BEETS IS ALSO 
PRESENT. THIS WASTE HAS A TEMPERATURE OF ABOUT 500C. 

THE CONCENTRATION OF THE WASTE IS DEPENDENT 
TO A CONSIDERABLE EXTENT ON THE TYPE OF DIFFUSER AND THE EF- 

FICIENCY OF THE PULP SCREEN. DIFFUSERS REQUIRING LARGE 
VOLUMES OF WASH WATER GIVE A RELATIVELY DILUTt WASTE, BUT THE 

OVERALL POLLUTION LOAD IS INCREASED. THE BOO VARIES BETWEEN 
500 AND 1,000 PPM, DEPENDING ON THE TYPE OF DIFFUSER. THE 

800 OF DA1LV COMPOSITES MAY VARY AS MUCH AS 50 PER CENT FROM 
THE AVERAGE. PULP SCREEN WATER FROM ONE PLANT WITH BOTTOM 
DUMP DIFFUSER CELLS HAD AN AVERAGE 5—DAY aDD OF 980 PPM FOLLOW- 
ING SCREENING THROUGH A 30—BY 40— MESH VIBRATING SCREEN (2). 

PULP PRESS WATER 

AT FACTORIES WHERE PULP IS DRIED, THE SCRE- 
ENED PULP IS FURTHER DEWATERED IN PRESSES BEFORE DRYING. 
WATER PRESSED FROM THE PULP CONSTITUTES PULP PRESS WATER. 
THE CHARACTERISTICS OF PULP PRESS WATER VARY WITH THE PHYSICAL 
QUALITY OF THE PULP. THEY ARE SIMILAR TO PULP SCREEN WATER 
tgITH SOMEWHAT HIGHER SOLIDS AND BOD. THE SUCROSE CONTENT MAY 
AVERAGE AS MUCH AS 2,100 PPM. PULP PRESS WATER AMOUNTS TO 

SOME 180 GALLONS PER TON OF WITH A BOO AVERAGING 1,700 
PPM. 

PULP SILO DRAINAGE 

PULP SILO LIQUOR DRAINS FROM WET PULP DURING 
STORAGE IN OPEN SILOS. THE VOLUME VARIES WITH THE QUANTITY 
OF PULP STORED, EFFICIENCY OF THE PULP SCREEN, FERMENTATION, 
AND RAINFALL. THE VOLUME PER TON OF BEETS AT TWO FACTORIES 
AVERAGED 165 AND 270 GALLONS RESPECTIVELY. DAILY FLOW VARIED 
AS MUCH AS 30 PER CENT FROM THESE AVERAGE VALUES. THE BOO OF 

THESE SAME WASTES AVERAGED 8,800 AND 6,000 RESPECTIVELY, 
WITH DAILY COMPOSITES VARYING AS MUCH AS 50 PER CENT FROM THE 
AVERAGES. ORGANIC ACIDS OF DECOMPOSITION CREATE A PH OF 

ABOUT 4 IN THIS WASTE. 

PULP SILO DRAINAGE IS THE ONE WASTE WHICH 
DOES NOT CEASE AT THE END OF FACTORY OPERATION. IN FACT, IT 

MAY BECOME MORE CONCENTRATED IF PULP REMAINS IN THE SILO UNTIL 
WARM WEATHER. DATA GIVEN IN TABLE I FOR SILO DRAINAGE ARE 
FOR THE PERIQOTHE FACTORIES WERE OPERATING (2). 



— 55 — 

LIME CAKE SLURRY 

LIME CAKE FORMS WHEN LIME—TREATED AND CAR- 
BONATED uUICE IS FILTERED. IT IS COMMON PRACTICE TO DILUTE 
THE WITH WATER TO FORM A SLURRY WHICH CAN BE PUMPED. 
THE AMOUNT OF WATER ADDED TO THE CAKE IS DEPENDENT TO SOME 
EXTENT ON THE TYPE OF FILTER AND THE OPERATOR. THESE FACT- 
ORS MUST BE CONSIDERED IN COMPARING VOLUMES AND CONCENTRATIONS 
OF THE WASTE. LIME CAKE WASTE HAS BEEN REPORTED TO RANGE 
FROM 6,850 PPM TO 10,250 PPM BOD, AND FROM 107,000 TO 137,000 
PPM. SUSPENDED SOLIDS. THE OF THE WASTE IS ABOUT II .7. 

AVAILABLE DATA INDICATE STEFFEN HOUSE LIME 
CAKE SLURRY TO HAVE A SOMEWHAT HIGHER BOD VALUE PER TON 
BEETS THAN FOR A STRAIGHT HOUSE. THIS SUGGESTS MATERIALS 
RETURN WITH THE SACCHARATE FROM THE STEFFEN PROCESS WHICH ARE 

REMOVED IN THE LIME CAKE. ACCEPTING THIS PREMISE, IT WILL 
BE EVIDENT THAT LIME CAKE WASTE FROM A STEFFEN HOUSE WILL BE 
INFLUENCED BY THE AMOUNT OF MOLASSES WORKED. 

STEFFEN WASTE 

THE FILTRATE PRODUCED IN FILTERING SACCHARATE 
CAKE FROM LIME—TREATED DILUTED MOLASSES IN THE STEFFEN PROCESS 
IS KNOWN AS "STEFFEN WASTE". BECAUSE STEFFEN PLANTS PROCESS. 
VARYING AMOUNTS OF FOREIGN MOLASSES IN ADDITION TO THEIR OWN, 
IT IS DESIRABLE TO EXPRESS STEFFEN WASTE ON THE BASIS OF MOLAS- 
SES WORKED. STEFFEN WASTE IS REASONABLY UNIFORM IN VOLUME AND 
CONCENTRATION, AS WILL BE APPRECIATED FROM THE FOLLOWING CON— 
SI DERAT IONS. 

BEET SUGAR MOLASSES CONTAINS 60 PER CENT TO 

53 PER CENT SUCROSE (SUGAR), DRY SOLIDS BASIS. THE RELATION 
BETWEEN SUGARS AND NON—SUGARS HOLDS WHETHER THE MOLASSES IS 

PRODUCED IN A STRAIGHT HOUSE OR A STEFFEN PLANT. ON A TOTAL 
WEIGHT BASIS, MOLASSES IS ABOUT 50 PER CENT SUCROSE. IT IS 

CUSTOMARY IN THE INDUSTRY TO CONVERT MOLASSES TO A 50 PER CENT 
SUCRCSE BASIS, WHICH LIKEWISE REDUCES THE NON—SUGARS TO A COM- 
MON BASIS. 

IN STEFFEN HOUSE OPERATION1 THE CALCIUM SAC— 
CHARATE RETURNED TO PROCESS CARRIES WITH IT INSEPARABLE NON— 
SUGARS. THESE NON—SUGARS TEND TO ACCUMULATE IN THE STEFFEN 
HOUSE MOLASSES, AND1 iF NOT ELIMINATED FROM THE SYSTEM1 EVENT- 
UALLY INTERFERE WITH SUGAR CRYSTALLIZATION AND REFINING. A 

FAIR DEGREE OF UNIFORMITY IN MOLASSES WORKED BY THE STEFFEN 
PROCESS IS ACHIEVED BY CORRELATING THE AMOUNT OF FOREIGN MOL- 
ASSES INTAKE WITH STEFFEN MOLASSES MARKETED. 

APPROXIMATELY II TONS (2,640 GAL1) OF STEFFEN 
WASTE ARE PRODUCED FOR EACH TON OF MOLASSES WORKED. THE 
MAY BE AS HIGH AS 12.6. DATA IN TABLE Ii APPLY TO STEFFEN 
PLANTS EMPLOYING THE COMBINATION, COLD AND HOT1 SACCHARATE 
PROCESS. 



- 56 — 

TABLE II — STEFFEN WASTE CHARACTER AND VOLUME 
5—DAY 

FLOW, PER 8.0.0. 
TON OF B.0.D. PER TON OF 

MOLASSES' 5—DAY ToTAL Susp. MOLASSES 
PROCESSED 200C. SOL. SOL. WORKED 

(GAL.) (PPM) (PPM) (PPM) (LB.) 

2,640 10,500 25,000 — 40,000 100 — 700 231 

1 CONVERTED TO 50 PER CENT SUCROSE (SUGAR) BASIS. 

BAROMETRIC CONDENSER WATER 

BAROMETRIC CONDENSER WATER COMES FROM THE 
MULTIPLE—EFFECT EVAPORATORS AND VACUUM PANS. THIS WASTE iS 

COMPARABLE TO FLUME WATER IN VOLUME, BUT IS RELATIVELY LOW 
IN POLLUTIONAL MATERIAL. ENTRAINMENT FROM THE LAST EFFECT 
VARIES WITH EVAPORATOR DESIGN AND OPERATION. EVAPORATOR 
CONDENSATES NOT RE—USED iN PROCESS AND HEATED WATER FROM 
OTHER SOURCES MAY BE DISCHARGED ALONG WITH BAROMETRIC CONDEN- 
SER WATER. EVAPORATION OF STEFFEN WASTE PRODUCES ADDITIONAL 
CONDENSER WATER. 

MISCELLANEOUS WASTES 

OTHER WASTES OF A COMPARATIVELY MINOR NATURE 
ARE THOSE FROM WASHING FILTER CLOTHS, EQUIPMENT, AND FLOORS, 
AND FROM THE TESTING AND CONTROL LABORATORY. SANITARY SEWAGE 
SHOULD BE SEPARATED FROM PROCESS WASTES. 

POLLUTIONAL EFFECTS 

LIQUID WASTES FROM MANUFACTURE OF BEET SUGAR 
ARE SIMiLAR TO THOSE FROM OTHER FOOD PROCESSING INDUSTRIES. 
OXYGEN DEPLETION AND SLUDGE DESPOSITS ARE COMMON DAMAGES TO THE 
RECEIVING WATERS. DETRUCTION OF NORMAL AQUATIC LIFE AND SEV- 
ERE ODOR NUISANCES HAVE RESULTED FROM PROMISCUOUS DISCHARGE OF 

THESE WASTES. THE HIGH LIME CONTENT OF BEET SUGAR WASTES MAY 
IMPART SUFFICIENT HARDNESS TO THE RECEIVING WATER TO BE DETRI- 
MENTAL TO iTS SUBSEQUENT USE. RELATIVELY HiGH—TEMPERATURE 
WASTE, SUCH AS BAROMETRIC CONDENSER WATER, MAY RAISE THE TEMPER- 
ATURE OF THE STREAM THEREBY DECREASING ITS OXYGEN CARRYING CAP- 
ACITY AS WELL AS ENCOURAGING GROWTH OF tTSEWAGE FUNGUSIT. 

WASTE REDUCTION 

A DETAILED DISCUSSION OF REMEDIAL MEASURES 
WITHIN THE PLANT IS BEYOND THE SCOPE OF THIS PAPER. HOWEVER, 
RECENT SUCCESSFUL DEVELOPMENTS IN CANADA AND THE UNITED STATES 
ARE CONSIDERED WORTHY OF MENTION INASMUCH AS THEY HAVE DIRECT 



— 57 — 

BEARING ON THE WASTE CONTROL—POLLUTION ABATEMENT PROGRAM OF 

THE INDUSTRY. 

PRESS AND PULP SCREEN WATER RETURN 

HRUDKA HAS DEMONSTRATED THE FEASIBILITY OF 

RETURNING UNTREATED PRESS WATER DIRECTLY TO A CONTINUOUS DIF- 
FUSER AT CHATHAM, ONTARIO (3). ACID CONDITIONS IN THE MIDDLE 

CELLS OF THE DIFFUSER WERE CONTROLLED BY INTERMITTENT ADDITION 

or FORMALDEHYDE TO THE PRESS WATER RETURN TANK. TEMPERATURE 
IN THE DIFFUSER WATER SUPPLY. TANK AVERAGED 55OC WITH A MAXIM- 

UM OF 65°C. BENEFITS DERIVED FROM THIS PRACTICE HAVE BEEN 

SUBSTANTIATED BY OPERATION DATA. PRESS WATER REUSE IS PRACT- 

ICED BY AT LEAST TWD BEET SUGAR PLANTS IN THE STATES; ONE 

EMPLOYS ELEVATED TEMPERATURE AND THE OTHER CHLORINATION FOR 
BACTERIAL CONTROL (I). IN ADDITION, COMBINED PRESS AND PULP 

SCREEN WATER ARE REPORTED CHLORINATED AND REUSED AT THREE 

PLANTS IN THE STATES. 

STEFFEN vIASTE RECOVERY 

STEFFEN WASTE IS CONCENTRATED IN MULTIPLE 
EFFECT EVAPORATORS IN AT LEAST ONE PLANT IN THE STATES (4). 

THE SYRUP IS MIXED WITH AND DRIED ON BEET PULP THEREBY ENHANC- 

ING ITS VALUE AS STOCK FOOD. THIS RECOVERY PROCESS HAS BEEN 

REPORTED ECONOMICALLY SOUND. END LIQUOR FROM PRODUCTION OF 

MONOSODIUM GLUTAMATE CAN BE RECOVERED IN LIKE MANNER. 

INDIViDUAL WASTE TREATMENT 

IT IS FREQUENTLY DESIRABLE TO TREAT MAJOR 

PROCESS WASTES SEPARATELY. THIS PROCEpURE PERMITS STEP—WISE 
REDUCTION OF THE POLLUTION LOAD AND POSSESSES THE 1NHERENT 
ADVANTACE OF WORKING WITH A MINIMUM VOLUME. TEMPORARY STOR- 
AGE MAY INDICATED BECAUSE SEASONAL OPERATION CAUSES OVER- 
HEAD ro BE COSTLY FOR TREATMENT OF THE WASTES AS PRODUCED. 

FLUME WATER 

TREATMENT CONSISTS OF SCREENING, GRIT RE- 

MOVAL, SEDIMENTATION WITH OR WITHOUT COAGULANTS IN TANKS 

ESUIPPED FOR CONTINUOUS SLUDGE REMOVAL, AND EITHZRVACUUM FIL- 

TERS OR SLUDGE PONDS. A RETENTION OF 80 MINUTES IN THE SEO— 

IMENTATION BASiN HAS BEEN RECOMMENDED. REMOVALS BY THIS 
TREATMENT HAVE BEEN REPORTED AS HIGH AS 92 PER CENT SUSPENDED 
SOLIDS AND 42 PER CENT 5—DAY BOO (5). STEFFEN WASTE HAS 

BEEN REPORTED SATiSFACTORY AS A COAGULANT FOR FLUME WATER. 

LIME CAKE SLURRY 

THIS WASTE IS COMMONLY STORED IN PONDS PRO- 
VIDING SEVERAL DAYS DETENTION. SUCH TREATMENT REMOVES PRAC- 
TICALLY ALL OF THE SUSPENDED SOLIDS AND GIVES A SUBSTANTIAL 
REDUCTION OF BOO. THE VOLUME OF THIS WASTE IS SUCH THAT LAG— 
OONINC FOR THE ENTIRE SEASON IS FEASIBLE. 



— 56 — 

PULP SCREEN WATER AND PULP PRESS WATER 

EVEN THOUGH RE—USE or THIS PROCESS WASTE 
As DIFFUSION BATTERY WATER SUPPLY SHOULD BE GENERALLY ACCEPTED, 
SUCH A PROCESS MODIF1CATION WILL BE GRADUAL IN THE INDUSTRY AND 
THESE WASTES MUST BE RECKONED WITH IN THE INTERIM. FINE SCRE- 
ENING MATERIALLY REDUCES THE CONCENTRATION OF THESE WASTES AND 
YIELDS QUANTITIES OF PULP HAVING ECONOMIC SIGNIFICANCE. VI- 
BRATING SCREENS (30— BY 40— MESH) HAVE BEEN SUCCESSFULLY EMPL- 
OYED. THIS TYPE OF SCREEN HAS A CAPACITY FOR SCREENING 22 
GALLONS PER SQUARE FOOT PER MINUTE OF THESE WASTES. 

COAGULATION OF PULP SCREEN AND PULP PRESS 
WATER WITH LIME HAS BEEN PRACTICED, USING A DOSAGE OF 500 PPM. 
TO 600 PPM. CAO. LIME TREATMENT REQUIRES A CHEMICAL FEEDER, 
MIXING CHAMBER, COAGULATION TANKS SEDIMENTATION B ASIN, AND 
SLUDGE DISPOSAL FACILITIES. COAGULATION FOR 20 TO 30 MINUTES 
AND A SETTLING PERIOD OF 2 HOURS HAS BEEN RECOMMENDED. SUCH 
TREATMENT PRODUCES A WATER—CLEAR EFFLUENT AND BOD REDUCTIONS 
AS HIGH AS 47 PER CENT ARE REPORTED, OTHER STUDIES HAVE 
SHOWN AS LOW AS 30 PER CENT AVERAGE 5—DAY BOO REDUCTION FOR 
LIME TREATMENT. IN ANY EVENT, THE EFFLUENT IS STILL HIGHLY 
OBJECTIONABLE, IN THAT THE SOD REMAINING IS HIGH AND THE 
TREATED WASTE IS CAUSTIC, CONTAINING CONSIDERABLE CALCIUM, 

COMBINED PROCESS WASTES TREATMENT 

IT IS NOT UNCOMMON THAT WASTE REDUCTION RE- 
QUIREMENTS DICTATE SOME DEGREE OF TREATMENT FOR EACH OF THE 
PRINCIPAL WASTES. UNDER THESE COND1TIDNS, COMBINING THE 
WASTES FOR TREATMENT RATHER THAN SEPARATE HANDLING MAY WELL 
PROVE TO BE THE MOST ECONOMICAL PROCEDURE AND FREQUENTLY IT 

WILL BE THE MOST CONVENIENT. RECENT BEET SUGAR WASTE TREAT- 
MENT STUD1ES IN THE STATES HAVE INCLUDED LAGOONING AND BROAD 
FIELD APPLICATION, BOTH ON PLANT SCALE. BIOLOGICAL FILTERS 
HAVE PROVEN SATISFACTORY ON PiLOT PLANT SCALE IN GREAT BRITAIN. 

LAGOON DISPOSAL 

DISPOSAL OF BEET SUGAR WASTES BY THE LAGOON 
METHOD HAS BEEN PRACTICED FOR YEARS AS A POLLUTION ABATEMENT 
MEASURE. THE SYSTEM HAS BEEN RECOGNIZED AS A MEANS OF REMOV- 
ING SETTLEABLE SOLIDS AND OF PERMITTING CONTROLLED RELEASE WHEN 
THERE WAS ADEQUATE DILUTION. THIS METHOD HAS BEEN EMPLOYED 
WITH LIMITED KNOWLEDGE OF FACTORS INFLUENCING NATURAL PURIFIC- 
ATION AND THE DEGREE OF STABILIZATiON REALIZED DURING STORAGE. 

THE MINNESOTA DEPARTMENT OF HEALTH, DIVISiON 
OF WATER POLLUTION CONTROL RECENTLY COMPLETED A COMPREHENSIVE 
STUDY OF BEET SUGAR WASTE DISPOSAL BY LAGOON INC (s). THIS 
INVESTIGATIONAL RESEARCH WAS CONDUCTED IN CO—OPERATION WITH THE 
AMERICAN CRYSTAL SUGAR COMPANY AT THE MOORHEAD, MINNESOTA PLANT 
DURING AND FOLLOWING THE 1949, 1950, AND 1951 SEASONS. IHE 
MEMBER STATES OF THE MISSOURI RIVER BASIN SANITATION AGREEMENT 
AND THE PUBLIC HEALTH SERVICE WERE CO—SPONSORS OF THE PROJECT. 
THE MOST EXTENSIVE WASTE STUDIES WERE MADE DURING THE 1950 



— 59 — 

CAMPAIGN WITH THE 1949 WORK BEING ESSENTIALLY EXPLORATORY AND 

THE 1951 WORK LARGELY CONFIRMATORY. 

THE MOORHEAD PLANT, WITH A RATED CAPACITY 

or 28 0 TONS OF SUGAR BEETS PER DAY, WAS PLACED IN OPERATION 

IN 1943. THIS ISA STRICTLY MODERN REFINERY WITH A 21—CELL 
CONTINUOUS COUNTERFLOW DIFFUSER. THREE WASTE DISPOSAL LAG— 

DONS WERE PROVIDED. Two or THESE, DESIGNATED AND 

VINORTHIT LAGOONS, ARE O.F THE SAME SIZE. THEY HAVE A TOTAL 

AREA OF RI ACRES AND A COMBINED CAPACITY OF 335 MILLION GALLONS 
WHEN FILLED TO A DEPTH OF 12 FEET. THE THIRD IS A RESERVE, 

SHALLOW LAGOON WITH AN AREA OF 50 ACRES AND A CAPACITY OF 50 

MILLION GALLONS. DISCHARGE FROM THE LAGOONS IS THROUGH A 

COUNTY DITCH TO THE RED RIVER OF THE NORTH. 

DURING 79 DAYS OF THE 1950 SEASON, THESE 

DISPOSAL LAGOONS RECEIVED 422 MILLION GALLONS (MG) OF WASTE, 

THIS WAS COMPOSED OF 404 MC FLUME WATER AND IS MG FROM THE 

PULP PRESSES. AN ADDITIONAL 14MG PULP PRESS WATER WERE 

USED TO FLUME LIME CAKE SLURRY TO A SEPARATE LIME DISPOSAL 
POND. THFSF WASTE VOLUMES GIVE UNIT VALUES OF 1710 GALLONS 
FLUME WATER AND 134 GALLONS PULP PRESS WATER PER TON OF BEETS 

SLI CED. 

DAILY COMPOSITE SAMPLES THROUGHOUT THE 1950 

CAMPAIGN WERE ANALYZED FROM THE PULP PRESS WATER AND THE COM— 

FLUME AND PRESS WATER AS DISCHARGED TO THE LAGOONS. THE 

WASTE IN THE SOUTH LAGOON WAS SAMPLED EVERY SECOND OR THIRD 

DURING THE 1950 SEASON ANO MONTHLY THEREAFTER UNTIL THE 

ICE BREAK—UP IN APRIL 1951, IN ADDITION TO SANITARY ANALYSES 
01 THE WASTES, LABORATORY EXPERIMENTS WERE CONDUCTED WITH 
DIALYSIS1 PH ADJUSTMENT, FREEZING, AND EXTENDED STORAGE. 

THERE WAS A SIGNIFICANT PROGRESSIVE INCREASE 

IN BIOCHEMICAL OXYGEN DEMAND (3.0.0.) CONCENTRATION OF THE 

WASTE DISCHARGED TO THE LAGOONS AS THE SEASON CONTINUED. OUR— 

INC THE F1RST TWENTY DAYS OF THE CAMPAIGN, THE 5—DAY 3.0.0. OF 

THIS WASTE AVERAGED 3.97 LBS/TON OF BEETS SLICED; THIS UNIT 

VALUE INCREASED TO AN AVERAaE OF 9.37 LBS. DURING THE LAST 

TWENTY DAYS OF THE SEASON. TOTAL AND SUSPENDED SOLIDS ALSO 

INCREASED BUT TO A LESSER DEGREE. PULP PRESS WATER B.0.D. 

REMAINED RELATIVELY CONSTANT THROUGHOUT THE SEASON. TH1S 

INCREASE IN 3.0.0. IN THE FLUME WATER WAS ATTRIBUTED TO HIGHER 

LOSSES OF SOLUBLE RESULTING FROM 1TBLEEDING'T OF THE 

AFTER PROLONGED STORAGE DURING COLD WEATHER, THIS RAW 

WASTE Ej,0.D. INCREASE WAS REFLECTED IN THE LAGOONED WASTE. 

RESULTS OF LAGOON STUDIES DURING THE 1950 

CAMPAIGN INDICATED THAT 53 PER CENT OF THE 5—DAY 8.0.0., 87 

PER CENT OF THE TOTAL SOLIDS, AND 97 PER CENT OF THE SUSPENOED 

SOLIDS wERE REMOVED FROM THE WASTES BY LAGOONING. REMOVAL OF 

D.O.D. VARIED FROM 58 PER CENT DURING THE FIRST QUARTER OF THE 

SEASON TO 48 PER CENT FOR THE LAST QUARTER. THIS OECREASE IN 

EFFICIENCY TOWARD THE END OF THE SEASON WAS ASSOCIATED WITH 
INCREASE IN THE RATIO OF SOLUBLE TO NON—SOLUBLE CONSTITUENTS 

IN THE RAW WASTES AND THE INH 181 TING EFFECT OF LOWER TEMPER- 

ATURES ON ANY BIOLOGICAL OXiDATION THAT MAY HAVE BEEN OCCURRING, 



/ 

— 60 — 

THE DATA REVEALED THAT AT ANY TIME DURING 
THE CAMPAIGN THE AMOUNT OF 5—DAY 6.0.0. REMAINING IN THE LAG- 
OONS WAS APPROXIMATELY HALF THE AMOUNT THAT HAD BEEN ADDED. 
DURING THE WINTER STORAGE PERIOD, NO MATERIAL CHANGE WAS DE- 